

**MILL TEST CERTIFICATE**

Customer: PROMETALBAKLI S.A.

Steel Grade: AISI 430

Date: 2019/06/24

Invoice No.: STGR4A9501T07

Surface Finish: BA

Page: P02/P02

Goods: Stainless Steel Cold Rolled Coils BA finish, as per AISI 430 Prime Quality, Slitting Edge with paper interleaved

Specification: DIN EN 10088-2

Certificate No.: PTTW2895QUT07

COIL NO.	Chemical Composition (%)												Mechanical Properties				
	C	Si	Mn	P	S	Ni	Cr	N	Mo	Cu			Tensile Test			Hardness Test	
													P.S. (N/mm <sup>2</sup> )	T.S. (N/mm <sup>2</sup> )	EL (%)	HRB	HV
85S68540A	0.041	0.460	0.370	0.034	0.004	0.200	16.010	0.033	0.010	0.160			308	493	29	80	153
85S68540B	0.041	0.460	0.370	0.034	0.004	0.200	16.010	0.033	0.010	0.160			308	493	29	80	153
85S68541A	0.039	0.440	0.380	0.034	0.003	0.230	16.010	0.038	0.010	0.160			308	496	31	78	149
85S68541B	0.039	0.440	0.380	0.034	0.003	0.230	16.010	0.038	0.010	0.160			308	496	31	78	149
85S68396BA	0.040	0.400	0.500	0.032	0.001	0.250	16.140	0.031	0.010	0.130			323	492	30	80	155
85S68396BB																	
COIL NO.	Heat No.	SIZE			COIL	Net Weight(Kgs)		Remarks									
85S68540A	YU282897	0.6mm X 1000mm X C			1	7,904		<p style="text-align: center;">Manager Of QA Dept.</p> <p style="text-align: center;">YIEH CORPORATION LIMITED</p> <p style="text-align: center;">F. C. W.</p>									
85S68540B	YU282897	0.6mm X 1000mm X C			1	7,775											
85S68541A	YU282864	0.7mm X 1000mm X C			1	7,997											
85S68541B	YU282864	0.7mm X 1000mm X C			1	7,699											
85S68396BA	YU282873	0.7mm X 1250mm X C			1	9,156											
85S68396BB	YU282873	0.7mm X 1250mm X C			1	8,545											
		Subtotal			6	49,076											

We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.